

Inspection Representative  
Kurt Vermeiren  
kurt.vermeiren@ineos.com

# Certificate of Analysis

Report 2.2 according to EN 10204

Berry Superfos Stilling a/s  
INDUSTRIVEJ 12  
STILLING  
DK-8660 SKANDERBORG

**Document Date:** 14/03/2022  
**Sales Order:** 1000759548  
**Customer reference:** 574000008806  
**Material number:** 50003658  
**Delivery:** 8001672538  
**Delivered quantity:** 11.000,000  
**Container-No. 1:** 1QEH120  
**Container-No. 2:** 1YTY015

**Material:** Styrolux® 693D 1100kg OCT  
**Batch number:** A220633220  
**Production Date:** 31/12/2021

Test Item	Unit	Specification		Result	Test Method
		Min	Max		
MVR (200/5)	cm3/10	9,5	15,5	13,5	

The test results listed ("Data") are accurate to the best of our knowledge and belief and are based upon reputable labs and industry standard testing methods. The Data are controlled at regular intervals as part of our quality assurance program. No Data in this certificate of analysis constitute a warranty or representation regarding product features or fitness of the product for a specific purpose or application and we disclaim all liability in connection therewith. This document has been prepared according to EN 10204.

This document is electronically produced and valid without signature